
 

 

THE EFFECT OF FREE NITROUS ACID PRETREATMENT ON THE ANAEROBIC DIGESTIBILITY OF 

THICKENED WASTE ACTIVATED SLUDGE 

 

 

by 

 

 

Frances Chi Okoye,  

BASc, University of Waterloo, 2015 

 

 

 

A thesis 

presented to Ryerson University 

in partial fulfillment of the 

requirements for the degree of 

Master of Applied Science  

in the Program of 

Civil Engineering 

 

 

Toronto, Ontario, Canada, 2017 

©Frances Okoye 2017 

 

 



ii 
 

Author's Declaration for Electronic Submission of a Thesis 

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, 

including any required final revisions, as accepted by my examiners.  

I authorize Ryerson University to lend this thesis to other institutions or individuals for the 
[...]
addressed in the Cambi process in which thermal pretreatment was incorporated with the 

oxidative process. Of recent, advanced oxidation which is the use of strong oxidants such as 

ozone (O3) and hydrogen peroxide (H2O2), originally used as disinfectants have been of more 

research interest and field application as pretreatments to AD. These are particularly favored 

since they do not produce salt or chemical residue during the pretreatment process [7, 16] . 

The hydroxyl ions produced during advanced oxidation have high oxidation potential 

and contribute to hydrolysis through reaction with and destruction of organic cellular material. 

Peracetic acid is another oxidant used for water purification in the industry that has been 

recently studied because it is readily biodegradable. Appels et al. [38] observed 21% 

improvement in biogas yield during AD of WWTP sludge. 

 

Fenton Process 

When iron ions (Fe2+) and H2O2 are combined, the oxidation pretreatment is referred to as the 

Fenton process.  Ferrous iron is used to catalyze the splitting reaction of H2O2 to form hydroxyl 

radical [39]. This process requires a low pH for optimum treatment however other peroxidants 

such as peroxymonosulphate (POMS) and dimethyldioxirane (DMDO) that do not require 

extreme conditions are being studied [7].  

 

Ozone 

Studies have gone into optimizing ozone oxidation pretreatment. O3 promotes osmosis through 

cell walls which compromises its integrity and releases intracellular material. Microbubble 

systems are one such way in which sludge solubilization by ozonation has been enhanced 

though the effect on anaerobic digestibility is yet to be seen [40]. Erden & Filibeli [40] and 



15 
 

Bougrier et al. [41] showed that cell lysis is a predominant mechanism in enhancing hydrolysis 

with O3 pretreatment. O3 generates radicals that oxidize organic matter. Higher concentrations 

of oxidants appear to increase VFA concentrations which is toxic in excessive amounts to 

methanogens. The ability for strong oxidants to react with sludge enhances mineralization of 

the solids thus increasing sludge volume.  

 The combination of ultrasound and O3 is another type of advanced oxidation process 

that is fairly new. Ultrasound radiation makes ozonation more efficient by improving the mass 

transfer rate of ozone into the substrate of interest. Studies have shown up to two times the 

methane production from using this method but more research is required to optimize the 

process in terms of O3 concentration [39]. 

 

2.1.3.4 Limitations of Chemical Pretreatment 

 Some of the limitations that are associated with the use of chemical reagents in treating 

material prior to undergoing AD are outlined below [15]. 

• Cost of reagents – the operating costs for purchasing chemicals that are required for the 

pretreatment process can be significant. This can be due to consumption of the reagent 

by the biomass such that higher chemical doses are required to sufficiently enhance AD. 

In addition, extreme pH conditions that characterize chemical pretreatment methods 

need to be re-neutralized prior to AD with other chemicals thus contributing to higher 

costs. 

• Equipment damage – extreme pH conditions can be problematic for equipment 

maintenance because of scaling and corrosion. 

• Loss of fermentable sugar – during pretreatment, the breakdown of complex substrates 

can reduce the available material for methane production during AD due to the long 

contact time required. 

• Environmental impacts at the end of sludge treatment process 

• Adverse effects on agricultural application 

• Effect of ions – some of the cations that are present in chemicals can be inhibitory to 

biogas production in certain concentrations. 



16 
 

 

2.2 Free Nitrous Acid 

FNA is the unstable, protonated form of nitrite [42]. Due to the likelihood for 

degradation of FNA in any form other than in very dilute and cold solutions, FNA cannot be 

stored much less sold as is. However, it can be produced during the reaction of strong acids 

with inorganic nitrites. For industrial or commercial purposes, sodium nitrite is a major source. 

For example, in a reaction with hydrochloric acid, FNA can be formed thus: 

 

NaNO2 + HCl → HNO2 + NaCl 

 

To determine the concentration of FNA, the relationship between pH and nitrite 

concentrations is generally used along with the equilibrium acid dissociation constant which 

varies with temperature. These are given by Equation (1) and Equation (2). Where Ka is the 

ionization constant which is dependent on temperature T in °C and S[- N] is the concentration 

expressed as nitrogen [43]. 

 

 
𝐾𝑎 =

𝑒−2300

273 + 𝑇
 

Equation (1) 

 
𝑆[𝐻𝑁𝑂2 − 𝑁] =

𝑆[𝑁𝑂2 − 𝑁]

(𝐾𝑎 ∗ 10𝑝𝐻)
 

Equation (2) 

 

Significant emission of nitrous oxide has been observed in the use of sodium nitrite to 

produce FNA. Nitrous oxide, commonly known as laughing gas, is of environmental concern 

because it is a greenhouse gas with almost 300 times the ability to trap heat within the 

atmosphere. FNA decomposes to form nitrous oxide through the following reaction [44]:  

 

4HNO2  2HNO3 + N2O + H2O 

 

In the field of chemistry, FNA is used to test for the presence of primary, secondary and 

tertiary amines based on the products that form during its reaction with amines. In addition, its 



17 
 

reaction with primary aromatic amines produces intermediate diamine salts that in turn 

combine with other compounds to form synthetic dyes. These dyes can be used in the 

production of consumer goods such as food, cosmetics, clothes etc. 

The biocidal effect of FNA has been exploited in field scale tests to inhibit the activity of 

sulfate reducing bacteria (SRB) in sewer networks. SRB action in sewer pipes leads to the 

production of hydrogen sulfide that emits strong offensive odors through manholes or pumping 

stations and cause corrosion of pipes. Through intermittent dosing, concentration of hydrogen 

sulfide was reduced by over 95% at about 830 meters downstream of the dosing point. In 

addition, the long-term use of FNA resulted in slower recovery of the SRB within the sewer 

network. Cost analysis showed that incorporating an FNA dosing regime is much cheaper than 

other chemicals that have been used for similar purpose [43].   

Another recently developed use of FNA is as a pretreatment of algal cells that are 

essential to the production of biodiesel. In large-scale production, the extraction of lipids from 

these algal cells is a key limiting process. The ability of FNA to disrupt algal cell envelopes and 

increase the yield of lipid extraction was examined in a study. After 48 hours of pretreatment 

with FNA, experiments showed an 89% increase in lipid yields over untreated samples and a 4% 

increase over microwave pretreatment which is known to be an efficient pretreatment method 

[42]. 

The addition of FNA to sludge has been observed to improve its biodegradability which 

in turn reduces the volume of sludge. A study was conducted on the biodegradation of sludge 

from a denitrifying sequencing batch reactor (SBR). After 6 days of aerobic digestion, the sludge 

that had been treated with FNA showed 50% degradation as opposed to the untreated sludge 

in which degradation was almost undetected. The pretreatment of WAS with FNA has also been 

seen to improve methane generation from the sludge via anaerobic process. 

Methane generation from anaerobic processes has gained popularity as a source of renewable 

bioenergy. A lab scale study showed that by increasing the concentration of FNA that is used to 

treat WAS through contact for 24 hours, the methane potential of the sludge also increases. 

This was confirmed in a full-scale study that was carried out on a wastewater treatment plant 

where 30% increase in methane production was observed when the sludge was treated with 



18 
 

FNA at 2.13 mg N/L. This method of pretreatment is environmentally friendly as it boasts a net 

reduction in CO2 emission [8]. 

 

2.2.1 Production of FNA in WWTP 

 Law et al. [42] showed that FNA could be produced sustainably from wastewater 

treatment process. The current treatment of nitrogen rich supernatant from anaerobic 

digestion in a wastewater treatment plant can be modified to support complete rather than 

partial conversion of ammonium to nitrite by ammonia oxidizing bacteria (AOB).  This process 

consumes a considerable amount of alkalinity such that the effluent stream has low buffering 

capacity. Thus, only minimal acid addition is required to convert nitrite to FNA. The process 

through which FNA can be produced in a WWTP is shown in Figure 2-2.  

 

 

Figure 2-2. Schematic of WWTP showing the process of FNA production, adapted from [8] 

 

In the study, a short SRT was used to washout nitrite oxidizing bacteria (NOB) to prevent 

further conversion to nitrate. Towards the later stages of the process when the SRT was 



19 
 

increased for higher AOB accumulation, low pH resulting in increasing FNA concentrations was 

proposed to have kept NOB activity at low levels. Possibly because of the high concentrations of 

nitrite in the reactor, the study reported less 0.1% nitrogen conversion to nitrous oxide [42]. 

 The application of FNA that has been produced from a WWTP to pretreatment of sludge 

has a number of benefits over other chemical methods and pretreatment techniques in 

general. When FNA is produced from the anaerobic digestion liquor, the nutrient loading to the 

anammox process is relieved since the ammonia in the liquid is converted to nitrite which is 

converted to FNA that is easily degraded. Also, the nitrite rich liquor has a low buffering 

capacity so that only a small amount of acid is required to drop its pH to generate FNA. This 

means that fewer chemicals need to be removed later in the WWTP process or treated in the 

effluent stream. In addition, the facility equipment are not subject to the type of damage that is 

typically observed when chemicals are used. Finally, the energy requirement for this 

pretreatment technique is low and in combination with the internal production of the key 

chemical, FNA presents an economically attractive alternative [49, 50] .  

 The studies using FNA as a pretreatment technique have investigated its effect on 

aerobic, alternating anoxic-aerobic, and anaerobic batch digestion [51, 52] . However, no 

studies have evaluated the effect of FNA pretreatment on a semi continuous anaerobic 

digestion process. As this is more commonly used in large scale operations, it is crucial to 

evaluate the performance of FNA under this condition before it can be adopted at a full scale 

level [14]. 

 

 

 

 

 

 

 

 

 



20 
 

3.0 Materials and Methods 

3.1 Materials 

TWAS and inoculum samples were collected from three WWTPs in Ontario, Canada. The 

batch test was conducted using TWAS from Adelaide WWTP in London, ON and inoculum from 

St Marys WWTP, St Marys, ON. Adelaide WWTP is one of six treatment facilities in London 

receiving 27,455 m3/day of raw wastewater. The WAS from the aeration tank is thickened with 

polymer and air flotation tanks before being sent to Greenway WWTP for incineration.  TWAS 

volume of 63,084 m3 containing 4.4% total solids (TS) content was sent from Adelaide to 

Greenway in 2016 [49]. In St Marys WWTP, the WAS is thickened with a rotary drum thickener 

and flocculant before being sent to the AD tank where the inoculum was collected [50].  

The semi-continuous experiment was conducted using TWAS and inoculum from 

Ashbridges Bay WWTP. Ashbridges Bay WWTP is one of the largest treatment facilities in 

Canada serving over 1.5 million people in Toronto, ON. WAS from the final clarifier is thickened 

with air flotation tanks and thickening polymer such that the resulting TWAS has average of 

3.4% TS content and VS content of 71% of TS. TWAS samples for the experiment were collected 

at the outflow from the flotation tanks. Ashbridges Bay WWTP has 20 digesters that receive a 

total of 6,530 m3/day of sludge. This sludge is comprised of one-third TWAS and two-thirds 

primary sludge. The digester tanks are 30 to 33 m in diameter, operating at a mesophilic 

temperature range between 34 and 38°C. The average SRT is 23 days, resulting in biogas 

production of 64,560 m3/day that is repurposed within the plant as fuel and flared when in 

excess. The resulting biosolids from the AD tanks have total solids (TS) content of 1.8% before 

undergoing dewatering with polymer and centrifugation. The inoculum was collected at the 

effluent point of the digester tanks, at a depth of 5 meters, before the dewatering process [1]. 

The summary of sample characteristics is presented in Table 3-1.  

 

 

 



21 
 

Table 3-1. Characteristics of TWAS and inoculum 

Material TS (g/L) VS (g/L) TCOD (g/L) pH 

Adelaide’s TWAS 36.2 33.2 34.4 7.2 

St Mary’s Inoculum 19.4 14.9 22.4 7.1 

Ashbridges’ TWAS 49.9 34.8 47.2 7.4 

Ashbridges’ Inoculum 20.5 6.4 17.0 7.3 

  

3.2 TWAS Pretreatment with Free Nitrous Acid (FNA)- Experimental Setup 

 After sample pickup, the TWAS was stored in the refrigerator below 4°C until it was 

needed. Other studies reported that beyond 2.13 mg N/L FNA pretreatment had no positive 

effect. Therefore, concentrations between 0 and 2.8 mg N/L FNA were selected to be studied at 

a contact temperature of 25°C and pH of 5.5 ± 0.2 for contact time of 24 hours which had been 

determined to be optimum levels for pretreatment [47, 51]. Using the NO2 - FNA equilibrium 

equation, Equation (1), the corresponding nitrite (NO2) concentrations were used to apply the 

required FNA concentrations to the TWAS. These values are presented in Table 3-2.  Bottle 2 

was used to ensure that the effect of lowering the pH to 5.5 was accounted for while Bottle 1 

represented the true raw sample without any pretreatment. 

 The pH of the TWAS was adjusted using 3M HCl and 1M NaOH was kept on hand for 

readjusting the pH if needed. 5g NO2-N/L stock solution was prepared by dissolving 12.3g of 

sodium nitrite (NaNO2) salt in 500 mL deionized distilled water (DDW). Once the required 

concentrations of NO2 were determined for the desired FNA, the corresponding volumes of the 

stock solution were calculated using Equation (3) and added to the bottles of TWAS.  



22 
 

 
𝑉𝑠𝑜𝑙 = 𝑆[𝑁𝑂2 − 𝑁] ∗

𝑉𝑇𝑊𝐴𝑆

5𝑔
𝐿

 
Equation (3) 

 

Where Vsol is the volume of stock solution required, VTWAS is the volume of TWAS to be treated 

(200 mL) and S[NO2-N] is the selected NO2 concentration. Once the stock solution was added 

and well mixed, the test bottles were placed in Grant Combined Orbital/Linear Shaking Water 

Bath, Model OLS200, gently mixing at 100-150 rpm to prevent any mechanical breakdown of 

particles for 24 hours. The pH was monitored for 24 hours and adjusted to 5.5 with HCl as 

required. The volume of acid required and the pH trend over the 24 hours is shown in Figure 

3-1. 

 

Table 3-2. Pretreatment conditions for batch and semi-continuous systems 

Bottle # Nitrite conc. (mg N/L) pH Temp °C FNA* (mg N/L) 

1 (raw) 0 7.2 25 0.0 

2 (control) 0 5.5 25 0.0 

3 50 5.5 25 0.35 

4 100 5.5 25 0.7 

5 200 5.5 25 1.4 

6 400 5.5 25 2.8 

 

 

 



23 
 

 

Figure 3-1. Amount of HCl added to maintain pH at 5.5 and pH profile during pretreatment 
 
 

In order to adjust the pH during the pretreatment experiment, a total of 2 mL of HCl was 

required to maintain the pH for all samples. As a result, during pretreatments for the semi 

continuous system, pH was not adjusted but monitored at the beginning and the end of 

pretreatment, the different between the initial and final pH was 0.1 ± 0.2. The summary of the 

pretreatment procedure is shown in Figure 3-2. After the 24-hour period, the shaker was 

turned off and samples were collected for wet chemistry analysis and to feed the batch or semi-